

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing

A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031

P.O Box 240, North Melbourne, Victoria 3051

Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

Client : Alternative Surfaces
329 Darebin Road
Thornbury VIC 3071

Test Number : 19-000830
Issue Date : 5/03/2019
Print Date : 5/03/2019

Sample Description Clients Ref : "X-bond with Natural Shield"
Rigid panel
Nominal Composition : 1st Coat X-Bond Base, 2nd Coat X-Bond with fibreglass mesh. x2 Final coats X-Bond trowelled finish x2 coats Natural Shield penetrating sealer

AS/NZS 4201.4-1994

Pliable Building Membranes and Underlays - Resistance to Water Penetration

Date of Testing		05/03/2019
Face to Solution	Face	Pass
Face to Solution	Back	Pass
Compliance to AS/NZS 4200.1-1994, Clause 6.4 - Water Barrier Classification		High

158431

34152

Page 1 of 1

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR